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EPICO INTERNATIONAL S.R.O. 

NA ZATLANCE 3283/10 ZIP CODE 150 00 PRAGUE 5, CZECH REPUBLIC 

 

The following sample’s information(s) was/ were submitted and identified on behalf of the client as: 

Sample Name : Epico Silicone Magnetic-Magsafe Compatible Case 

SGS Ref No. : CP21-069663 

Date of Receipt : 2021-12-29 

Testing Start Date  : 2021-12-29 

Testing End Date : 2022-01-05 

Test Result(s)  : For further details, please refer to the following page(s) 

 

  Signed for and on behalf of 

SGS-CSTC Standards Technical 

Services Co., Ltd., ShenZhen Branch, 

Reliability Lab. 

  

 

 

  Ricky Teng  

Authorized Signatory 

 



 

  

Test Report No.: SZRL2021120379 Date: 2022-01-07 Page 2 of 5 

 

 
 

 

Report Declaration: 

The test samples were provided and confirmed by the customer in this report, the results contained in this test 

report do not relate to other samples of the same product. The manufacturer should ensure that all products 

manufactured are in conformity with the product sample in this report. 

 

In the territory of the People's Republic of China, the test method is not in CMA accredited scope, the test 

report shall only be used for client scientific research, teaching, internal quality control, product research and 

development, etc…and just for client internal reference.  

Manufacture Declaration or Comment: 

None 

Summary of Result(s): 

No. Test Item  Test Method Result(s) Conclusion  

1.  Free Drop Test Refer to MIL-STD-810H:2019 See test result Pass 

 

Note: Pass: Meet the requirements 

Fail: Does not meet the requirements 

N/A: Not apply to the judgment 
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1. Test Item: Free Drop Test 

Sample Description: Epico Silicone Magnetic-Magsafe Compatible Case 

Quantities of Samples:1 pc(s) 

Test Standards: Refer to MIL-STD-810H:2019. 

Acceptance Criteria: 

  Appearance of the mobile phone: No damage and crack; 

Appearance of the phone case: No damage and crack. 

Test Environmental Conditions: 15℃~35℃, 25%RH~75%RH 

Test Condition:  

Sample Status: Unpackaged 

Drop Height: 1200 mm 

Floor Height: 30 mm 

Adjusted Height: 1230 mm 

Drop Times: 26 times (6 faces, 8 corners, 12 edges) 

Drop Surface: Hardwood 

Test Result: 

Sample No. 
Appearance Inspection 

Conclusion 
Before Test After Test 

1# (Phone case) No visible damage No damage and crack 
Pass 

1# (Mobile phone) No visible damage No damage and crack 
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Test Photos: 

  

Appearance inspection before test Appearance inspection after test 

  

Appearance inspection before test Appearance inspection after test 

  

Appearance inspection before test Appearance inspection after test 
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Drop-corner Drop-edge 

  

Drop-face Test setup-height 

 

Equipment information: 

Equipment No. Equipment Name  Model No. Calibration Date Next calibration Date 

SZREL-147 Oriented Drop Tester DT-202 2021-01-07 2023-01-06 

***End of Report*** 
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